Connection Box

Connection Box Assembly
Franklin Assist VVapor (Wide Frame)
Franklin Assist Vapor (Narrow Frame)
Vapor Balance & Non-Vapor
Suction System

Speaker & Conduit



CONNECTION BOX ASSEMBLY
FRANKLIN ASSIST VAPOR
WIDE FRAME

Tokheim Corporation Centurion Dispensers Parts Manual
4-2 Form 6058, Version 2.0 June+999 Rev. 6/30/00



1-72849

CONNECTION BOX ASSEMBLY

FRANKLIN ASSIST VAPOR

WIDE FRAME
ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 X-420-8 90° Street Elbow 19 8801074 Connection Box Mounting Bracket
2 X-424-3 Pipe Plug 20 8801221 Conduit
3 X-426-1 Pipe Plug 21 8801222 Conduit
4 X-456 Reducer 22 8801224 Conduit
5 X-617-1 1/2" x 90° Elbow (Female/Female) 23 8801225 Conduit
6 X-617-3 1/2" x 90° Elbow (Male/Female) 24 8801343 Conduit Nut
7 X-619-22 1/2" Union 25  For parts call out of Lower Frame Assembly see 72824.
8 1-132705 Conduit Washer 26  For parts call out of Vapor Control Assembly see 72848.
9 1-132706 Conduit Nut
10 1-231866 Barrier Body 1-72849
11 2-233720 Conduit
12 Conduit
1-321222 All models except 34442
8801496 Model 34442
13 4005047 1/4 x 1/2" Long Screw
14 4005070 Screw
15 4006010 Screw
16 4036010 Lockwasher
17 4080005 Connection Box

18

4080006

Connection Box Cover




CONNECTION BOX ASSEMBLY
FRANKLIN ASSIST VAPOR
NARROW FRAME

.
;o

Tokheim Corporation Centurion Dispensers Parts Manual
4-4 Form 6058, Version 2.0 June 2000



1-72850

CONNECTION BOX ASSEMBLY

FRANKLIN ASSIST VAPOR
NARROW FRAME

ITEM PART ITEM PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 X-420-8 90° Street Elbow 23 8801263 Conduit
2 X-424-3 Pipe Plug 24 8801343 Conduit Nut
3 X-426-1 Pipe Plug 25 For parts call out of Lower Frame Assembly see 72824.
4 X-456 Reducer 26 For parts call out of Vapor Control Assembly see 72848.
5 X-617-1 1/2" x 90° Elbow (Female/Female)
6 X-617-3 1/2" x 90° Elbow (Male/Female) 1-72850
7 X-619-22 1/2" Union
8 1-132705 Conduit Washer
9 1-132706 Conduit Nut

10 1-231866 Barrier Body

11 2-233720 Conduit

12 1-321222 Conduit

13 4005047 1/4 x 1/2" Long Screw

14 4005070 Screw

15 4006010 Screw

16 4036010 Lockwasher

17 4080005 Connection Box

18 4080006 Connection Box Cover

19 8801074 Connection Box Mounting Bracket

20 8801260 Conduit

21 8801261 Conduit

22 8801262 Conduit




CONNECT[ON BOX ASSEMBILY

VAPOR BALANCE & NON-VAPOR




CONNECTION BOX ASSEMBLY
VAPOR BALANCE & NON-VAPOR

ITEM PART
NO. NO. DESCRIPTION

1 X-424-3 Pipe Plug

2 X-426-1 Pipe Plug

3 X-456 Reducer

4 1-132705 Conduit Washer

5 1-132706 Conduit Nut

6 1-231866 Barrier Body

7  Conduit

1-321222 All models except listed below
8801496 Model 34442 only

8 4005047 1/4 x 1/2" Long Screw

9 4005070 Screw
10 4006010 Screw
11 4036010 Lockwasher
12 4080005 Connection Box
13 4080006 Connection Box Cover
14 8801074 Connection Box Mounting Bracket
15 8801343 Conduit Nut
16 8800412 Conduit Plug
17  For parts call out of Lower Frame Assembly see

12824.

1-72851

1-72851



8

uoperodio)) wWdYYoL,

000C dunf (T UOISIA “§G09 WHIO]

[enuey suvg siasuadsi(] uOLIMUS))

CONNFCTION BOX ASSEMBIY

SUCTION SYSTEM
NARROW FRAME




1-72857

CONNECTION BOX ASSEMBLY
SUCTION SYSTEM NARROW

FRAME
ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 X-424-3 Pipe Plug 18 4080005 Connection Box
2 X-426-1 Pipe Plug 19 4080006 Connection Box Cover
3 X-456 1" x 3/4" Conduit Bushing 20 4090102 3/4" Conduit Street Elbow
21 8200506 J Box Mounting Bracket
4 X-456 1" x 3/4" Conduit Bushing 22 8801343 Conduit Nut
06-51901 1" Pipe Plug (Models only) 23  For parts call out of Center Enclosure Assembly see
24 For parts call out of Motor Assembly see 72858.
5 1-132705 Conduit Washer
6 1-132706 Conduit Nut 1-72857
7 1-228645 1/2" Conduit Hole Plug
8 1-231866 Barrier Body
9 1-233721 3/4" Male Union
10 1-233722 3/4" Elbow Union
11 1-233723 Upper Motor Conduit
12 1-233724 Lower Motor Conduit
13 1-321223 J Box Conduit
14 4005047 1/4 x 1/2" Long Screw
15 4005070 Screw
16 4006010 Screw
17 4036010 Lockwasher




SPEAKER & CONDUIT ASSEMBLY

PRIOR TO 9/25/98 Jk::y/réﬁ

9/25/98 TO PRESENT

| - 17857



SPEAKER & CONDUIT ASSEMBLY

ITEM PART
NO. NO. DESCRIPTION
1 X-617-1 1/2" x 90° Elbow (Female/Female)
2 X-617-3 1/2" x 90° Elbow (Male/Female)
3 X-617-27 1/2" x 2-1/4" Long Nipple
4 X-618-10 1/2" Conduit Bushing
5 X-619-22 1/2" Union
6 0070525 Speaker
7 30220062  #6-32 Keps Nut
8 4003582 #8-32 x 3/8" Long Screw
9 4005047 1/4 x 1/2" Long Screw
10 4005516 5/16-18 x 1" Long Screw
11 4090082 Intercom Junction Box
12 8200432 Intercom Speaker Bracket
13 8200437 Conduit Support Bracket
14 8801251 Intercom Junction Box Bracket
15 8801315 Intercom Conduit Assembly
16 Speaker Conduit
8801469 Wide
8801470 Narrow
17  For parts call out of Lower Frame Assembly see
18 For parts call out of Connection Box Assembly see:
72849 Franklin Assist Vapor (Wide Frame)
72850 Franklin Assist VVapor (Narrow Frame)
72851 Vapor Balance & Non-Vapor (Narrow & Wide Frame)

For complete Intercom Retrofit Kit order 8400273.

1-72852

1-72852






Centurion

Electronics & Dials

Electronics Enclosure Assembly
Narrow Frame
Wide Frame

Door Assembly

Lefty Video

Left Access (Wide Frame Only)

Right Door (Axiohm Printer)
Axiohm Printer Assembly
Right Door Assembly (Panasonic Printer)
Light Box Assembly (Standard Credit/Debit)
Center Door Assembly

Standard Credit

Standard Debit
Light Box Assembly (Mono Credit/Debit)
Center Door Assembly

Mono Credit Graphics

Mono Debit Graphics

Touch Pad Door Panels



[

uoperodio)) wWdYYoL,

00/0€/9 "AYY 6661-2URF (T UOISIOA ‘8509 W0
[enuey suvg siasuadsi(] uOLIMUS))

FIECTRONICS FNCIOSURE

ASSEMBIL Y

NARROW FRAME

[-72829




1-72829

ELECTRONICS ENCLOSURE ASSEMBLY
NARROW FRAME

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 0120203 Aluminum Standoff 12 Intrinsically Safe Barrier
2 0120242 Plastic Standoff 2600198-1 1 Hose per side
3 0120260 Wire Strain Relief 2600198-2 2 Hoses per side
4 1400297 CPU Main Board 2600198-3 3 Hoses per side
5 1400302 Product Blend Circuit Board 2600198-4 4 Hoses per side
6 Power Distribution Board 13 4003024 #6-32 x 1/4" Lona Screw
1400320-1 Standard "used on noncardsmart preset, | 14 4003025 #6-32 x 1/4" Long Screw
card smart, standard debit" 15 4003582 #8-32 x 3/8" Long Screw
1400320-2 Expanded 16 8801030 Relay Board Mounting Bracket
17 8801199 Main Board Mounting Bracket
7 Relay Circuit Board 18 0080074-002 Programmers Touch Pad Assembly
1400324-1 1 Product 19 1400317 Vapor Recovery Board
1400324-2 2 Product 20  For parts callout of Center Enclosure Assembly see
1400324-3 3 Product
1400324-4 4 Product 1-72829
8 2010090 Blender Power Supply
9 2010082 Logic Power Supply
10 2010083 Printer Power Supply
11 2400221 Product Blend Board Assembly

(Includes item #5)




| -72830

MONOGRAPHICS OR |FFTY VIDEQ

[LECTRONICS ENCILOSURE ASSEMBLY
WIDE FRAME

Tokheim Corporation Centurion Dispensers Parts Manual
5-4 Form 6058, Version 2.0 June+999 Rev. 6/30/00



1-72830

ELECTRONICS ENCLOSURE ASSEMBLY

WIDE FRAME
NO. NO.
ITEM PART
NO. NO. DESCRIPTION
15 2400221
10120203 Aluminum Standoff
2 0120242 Plastic Standoff
30120257  Aluminum Standoff 16
40120258  Aluminum Standoff 2600198-1
50120260  Wire Strainer 2600198-2
6 1400297 CPU Main Board 2600198-3
7 1400302  Product Blend Board 2600198-4
8 1400304 Video Circuit Board
9 1400311 Adapter Circuit Board 17 30220062
10 Power Distribution Board 18 4003024
1400320-1 Standard "used on noncardsmart preset, 19 4003025
card 20 4003582
smart, standard debit" 21 4033040
1400320-2 Expanded "used on monographics and 22 8801030
lefty . 23 8801199
video"
11 Relay Circuit Board
1400324-1 1 Product 24 8801211
1400324-2 2 Product
1400324-3 3 Product 25 0080074-002
1400324-4 4 Product 26 1400317
27 1400319
12 2010090 Blender Power Supply
132010082 Logic Power Supply 28
14 2010083  Printer Power Supply
ITEM PART

DESCRIPTION

Product Blend Board Assembly
(Includes Item #7)

Intrinsically Safe Barrier

1 Hose per side
2 Hoses per side

3 Hoses per side
4 Hoses per side

#6-32 Kep Nut

#6-32 x 1/4" Long Screw

#6-32 x 1/4" Long Screw

#8-32 x 3/8" Long Screw

Insulator Washer

Relay Board Mounting Bracket
Main Board Mounting Bracket
(Standard, used on noncardsmart preset,
card

Main Board/Video I'\Aaunting Bracket
(Monographics or Lefty Video)
Programmers Touch Pad Assembly
Vapor Recovery Board

Audio Board (Lefty Video)

For parts call out of Center Enclosure Assembly see 72824

1-72830



LEFTY VIDEO DOOR ASSEMBLY

Tokheim Corporation Centurion Dispensers Parts Manual
5-6 Form 6058, Version 2.0 FJune1999 Rev. 6/30/00



LEFTY VIDEO DOOR ASSEMBLY

ITEM PART
NO. NO. DESCRIPTION
1 S-912-2 Nylon Spacer
2 S-912-3 Nylon Washer
3 53-00600 Plastic Washer
4 0070473 Light
5 0070474 Lamp Holder
6 0120258 Standoff
7 1411084 Speaker
8 1411085 Transformer
9 30220062  #6-32 Kep Nut
10 4003518 #8-32 x 1/4" Long
11  1-128281 Pop Rivet
12 4110175 Lock (Includes item
13 Key
14 1-233680 Gasket
15 1-233681 Gasket
16 4180003 Door Hinge
17 8801175 Lock Lever
18 8801246 Speaker Cover
19 8801325 Transformer Cover
20 2400245 Video Board Assembly
21 8900864 Door Frame
22 8900939 Lens
23 8900973 Video Door Insert

1-72831

1-72831



e
| -7128372

| EFT ACCESS DOOR ASSEMBLY
(WIDE FRAME ONLY)

Tokheim Corporation Centurion Dispensers Parts Manual
5-8 Form 6058, Version 2.0 FJune1999 Rev. 6/30/00



LEFT ACCESS DOOR ASSEMBLY

ITEM PART
NO. NO. DESCRIPTION
1 S-912-2 Nylon Spacer
2 S-912-3 Nylon Washer
3 30220062  #6-32 Kep Nut
4 1-128281 Pop Rivet
5 4110175 Lock (Includes item
6 Key
7 1-233680 Gasket
8 1-233681 Gasket
9 4180003 Door Hinge
10 8801175 Lock Lever
11 8900864 Door Frame
12 8900969 Door Plate

(WIDE FRAME ONLY)

For complete Access Door Assembly order 8900978

1-72832

1-72832



| -72833

Y
|
M
=
Lid ~
U L
T
4=
-~
o O
O =
T
=E
><
| <t
=
-
[l
Tokheim Corporation Centurion Dispensers Parts Manual

5-10 Form 6058, Version 2.0 FJune1999 Rev. 6/30/00



RIGHT DOOR ASSEMBLY

(AXIOHM PRINTER)

1-72833

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 S-912-2 Nvlon Spacer 16  Door Panel
2 S-912-3 Nylon Washer 8900969 Blank
3 1411084 Speaker 8900971 Printer/speaker
4 1411152 Call Button 8900972 Printer
5 30220062  #6-32 Kep Nut 8900974 Speaker
6 1-128281 Pop Rivet 8901028 Speaker/call
7 4110175 Lock (Includes item #8) 8901030 Printer/speaker/call
8 Key 8901032 Call
9 1-233680 Gasket 8901034 Printer/call
10 1-233681 Gasket
11 4180002 Door Hinge
12 8801175 Lock Lever 1-72833
13 8900864 Door Frame
14 8801176 Printer Bezel
15 4160026 Printer Cushion




AXTOHM PRINTER ASSEMB

|- 72835

Tokheim Corporation Centurion Dispensers Parts Manual
5-12 Form 6058, Version 2.0 June4999 Rev. 6/30/00



AXIOHM PRINTER ASSEMBLY

ITEM PART
NO. NO. DESCRIPTION
1 22-00695-00 Switch
2 5-230492 Paper Roll (case)
3 2400215 Printer Door Assembly
4 2400230 Printer Head Assembly
5 2400241 Printer Door & Housing Assembly
(Includes item #3)
6 4003582 #8-32 x 3/8" Long Screw
7 For parts callout of Center Enclosure Assembly see

1-72835

1-72835






RIGHT DOOR ASSEMBLY

(PANASONIC PRINTER)

1-72834

ITEM PART ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 S-912-2 Nylon Spacer 16 Door Panel (Continued) Panasonic Printer Kit for
2 S-912-3 Nylon Washer 16 Stud Mounting (1st Design) replacement of Axiohm Printer
3 1411084 Speaker 8901401-5 Printer "16 Stud mounting" (1st Design)
4 1411152 Call Button 8901401-6  Printer/speaker Standard Textured Black.
5 2010119 Panasonic Printer 8901401-7  Printer/call 2990142-9  Printer
6 1-233712 Paper 8901401-8 Printer/speaker/call 2990142-10 Printer/speaker
7 30220062  #6-32 Kep Nut 12 Stud Mounting (3rd Design) 2990142-11 Printer/call
8 1-128281 Pop Rivet 8901401-9  Printer 2990142-12 Printer/speaker/call
9 4110175 Lock (Includes key) 8901401-10 Printer/speaker Painted or Graphic Decal
10 Key 8901401-11 Printer/call 2990142-13 Printer
11 1-233680 Gasket 8901401-12 Printer/speaker/call 2990142-14 Printer/speaker
12 1-233681 Gasket 2990142-15 Printer/call
13 4180002 Door Hinge Panasonic Printer Kit for 2990142-16 Printer/speaker/call
14 8801175 Lock Lever replacement of Axiohm Printer
15 8900864 Door Frame "6 Stud mounting” (2nd Design) For complete Right Door Assy
Standard Textured Black. 2400272 Printer/speaker
16 Door Panel 2990142-1  Printer 2400273 Printer
8900969 Blank 2990142-2  Printer/speaker 2400274 Printer/speaker/call
8900974 Speaker 2990142-3  Printer/call 2400275 Printer/call
8901028 Speaker/call 2990142-4  Printer/speaker/call 8900983 Speaker
6 Stud Mounting (2nd Design) Painted or Graphic Decal 8900984 Blank
8901401-1 Printer 2990142-5  Printer 8901029 Speaker/call
8901401-2 Printer/speaker 2990142-6  Printer/speaker 8901033 Call
8901401-3 Printer/call 2990142-7  Printer/call 1-72834
8901401-4 Printer/speaker/call ‘ 2990142-8 Printer/speaker/call



L IGHT BOX ASSEMBLY
STANDARD CREDIT SHOWN

Tokheim Corporation Centurion Dispensers Parts Manual
5-16 Form 6058, Version 2.0 June 2000



LIGHT BOX ASSEMBLY
STANDARD CREDIT SHOWN

1-72865

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 0070473 Liaght Bulb 11 For parts call out of Center Door Assembly see:
2 0070503 Light Socket 72863 Standard Credit
3 0120266 Standoff 72864 Standard Debit
4 1411100 Transformer
1_722RAR
5 Light Box Assembly (Includes all items except item #

© 00N

10

3.10&11)

2400260 120 Volt/60Hz

2400262 220 Volt/50Hz
30220062  #6-32 Kep Nut

4003100 #6-32 x 3/8" Long Screw
4003582 #8-32 x 3/8" Long Screw
8801170 Box Cover

Customer Display Board

5 Product

1400313-1 1 Product 1400313-2 2 Product 1400313-3 3 Product 1400313-4 4 Product 1400313-5



CENTER DOOR ASSEMBILY
STANDARD CREDIT

Tokheim Corporation Centurion Dispensers Parts Manual
5-18 Form 6058, Version 2.0 June 2000



1-72863
CENTER DOOR ASSEMBLY
STANDARD CREDIT

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 50-00649 Gasket 17 8801342 EZ Bus Keypad Bracket
2 0120203 Standoff 18 8900864 Door Frame
3 1-128281 Pop Rivet 19 For parts call out of Light Box Assembly see 72865.
4 1-233680 Gasket 20 For Touch Pad Door Panels see 72866. (Page 5-28)
5 1-233681 Gasket
6 1400314 Board
7 2010089 Card Reader 1-72863
8 Customer Display Assembly

10
11
12
13
14
15
16

2400218
2400219

30220062
4180003
4003025
4003132
8801077
8801078
8801258
8801269

Without Heater
With Heater

#6-32 Kep Nut
Door Hinge

#6-32 x 1/4" Long Screw
#6-32 x 5/8" Long Screw

Card Reader Angle Bracket
Card Reader Backing Bracket
Card Reader Mounting Bracket
Customer Display Bracket




|- 12864

-
—
(ma
=
Lo |
o I
0 N
=T Ll
[
[
O =
- P
N =
=T
o
[
_|
=
[
-

Tokheim Corporation Centurion Dispensers Parts Manual
5-20 Form 6058, Version 2.0 June 2000



1-72864
CENTER DOOR ASSEMBLY
STANDARD DEBIT

000Z dunf (°Z UOISIIA ‘8509 W0
[enuep sueg S1osuddsi(] uoLMua)

uoneiodio) w0,

1Z-S

ITEM PART
ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 50-00649 Gasket 11  Debit Module (Continued)
2 0070158 Buzzer (Annunciator) 2400217-24 Quiktrip
3 0120203 Standoff 2400217-26 Chevron
4 0120246 Standoff 2400217-27 Phillips 66
5 1-128281 Pop Rivet 2400217-28 Unocal
6 1-233680 Gasket
7 1-233681 Gasket 12 30220062  #6-32 Kep Nut
8 1400314 Board 13 4180003 Door Hinge
9 1400316 DPT Board 14 4003017 #6-32 x 3/16" Long Phillips Pan Head
10 2010089 Card Reader Screw
15 4003025 #6-32 x 1/4" Long Screw
11 Debit Module 16 8801077 Card Reader Angle Bracket
2400217-12 Coastal 17 8801078 Card Reader Backing Bracket
2400217-13 Texaco 18 8801258 Card Reader Mounting Bracket
2400217-14 Shell 19 8900864 Door Frame
2400217-15 Mobil 20  For parts call out of Light Box Assembly see 72865.
2400217-16 Diamond Shamrock 21  For Touch Pad Door Panels see 72866.
2400217-17 Citgo
2400217-18 Standard
2400217-19 Arco 1-72864
2400217-20 Fina
2400217-21 Exxon
2400217-23 Gulf Coast




s

uoperodio)) wWdYYoL,

000C dunf ()7 UCISIDA ‘8G9 WO

[enuey suvg siasuadsi(] uOLIMUS))

| IGHT BOX ASSEMBIY

|- 12838



LIGHT BOX ASSEMBLY

ITEM PART
NO. NO. DESCRIPTION

1 0070473 Light Bulb

2 0070503 Light Socket

3 1411100 Transformer

4 30220062  #6-32 Kep Nut

5 4003100 #6-32 x 3/8" Long Screw

6 4003582 #8-32 x 3/8" Long Screw

7 8801290 Light Box

8 8801291 Box Cover

9 1400331-2 Customer Display Board
10 0120266 Standoff
11 For parts call out of Mono Graphics Door

72836
72837

Credit
Debit

1-72838

1-72838



MONO CREDIT GRAPHICS

CENTER DOOR ASSEMBLY

Tokheim Corporation Centurion Dispensers Parts Manual
5-24 Form 6058, Version 2.0 June 2000



1-72836

CENTER DOOR ASSEMBLY
MONO CREDIT GRAPHICS

ITEM PART ITEM PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 50-00649 Gasket 21  For parts call out of Light Box Assembly see 72838.
2 0120203 Standoff

3 0120266 Standoff 22  Touch Pad

4 1-128281 Pop Rivet 0080130-XXX

5 1-233680 Gasket

6 1-233681 Gasket For Tokheim internal use only Complete Mono 2400247.
7 1400325 Board

8 1408006 Backlight Control Board 1-72836
9 2010089 Card Reader

10 2400244 Mono Credit Display Assembly

11 2400267 Fan Assembly (Includes Thermostat)

0070539 Thermostat

12 30220062  #6-32 Kep Nut

13 4180003 Door Hinge

14 4003017 #6-32 x 3/16" Long Screw

15 4003025 #6-32 x 1/4" Screw

16 8801077 Card Reader Angle Bracket

17 8801078 Card Reader Backing Bracket

18 8801284 Back Plate

19 8801299 Credit Board Bracket

20

8900864

Door Frame




[-12831

ASSEMBLY

CENTER DOOR

Tokheim Corporation Centurion Dispensers Parts Manual
5-26 Form 6058, Version 2.0 June 2000



CENTER DOOR ASSEMBLY

MONO DEBIT GRAPHICS

1-72837

ITEM PART ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 50-00649 Gasket 9 2400267 Fan Assembly 19 Touch Pad/Debit Module Assembly
2 0120266 Standoff (Includes Thermostat) 2400254-002 Arco
3 1-128281 Pop Rivet 0070539 Thermostat 2400254-004 Chevron
4 1-233680 Gasket 2400254-005 Citgo
5 1-233681 Gasket 10 30220062 #6-32 Kep Nut 2400254-006 Coastal
6 1408006 Backlight Control 11 4180003 Door Hinge 2400254-008 Diamond Shamrock
Board 12 4003017 #6-32 x 3/16" Long 2400254-009 Exxon
7 2010089 Card Reader Screw 2400254-010 Fina
13 4003025 Plastic Washer 2400254-011 Standard
8 2400255 Mono Debit Display (14 8801077 Card Reader Angle 2400254-014 Mobll
Assembly Bracket 2400254-016 Quiktrip
2400255-002 Arco 15 8801078 Card Reader Backing 2400254-019 Shell
2400255-004 Chevron Bracket 2400254-021 Texaco
2400255-005 Citgo 16 8801284 Back Plate 2400254-043 Gulf Coast
2400255-006 Coastal 17 8900864 Door Frame

2400255-008 Diamond Shamrock

2400255-009 Exxon
2400255-010 Fina
2400255-011 Standard
2400255-014 Mobil
2400255-016 Quiktrip
2400255-019 Shell
2400255-021 Texaco
2400255-043 Gulf Coast

18 For parts call out of Light Box

Ascsemhlv see 72838

For Tokheim internal use only:

2400248 Complete Mono Debit

1-72837



1-72866

TOUCH PAD DOOR PANELS

Centurion Dispensers
(Refer to description to determine part number for appropriate touch pad
configuration.)

PART
NO. DESCRIPTION

Centurion Dispensers before April 1,
1997 (16 Stud to 6 Stud Conversion Kit)
2990137-NCS Non-Cardsmart
2990137-CDT Credit
2990137-DBT Debit

Centurion Dispensers built on or after April 1, 1997

0080124-001
0080124-002
0080124-003
0080124-004
0080125-002
0080125-003
0080125-004
0080125-005
0080126-001
0080126-002
0080126-003
0080126-004
0080127-002
0080127-003
0080127-004
0080127-005
0080128-001
0080128-002
0080128-003
0080128-004
0080129-002
0080129-003
0080129-004
0080129-005

Multi Hose 1 Product, 1 Price, Non-Cardsmart

Multi Hose 2 Product, 1 Price, Non-Cardsmart
Multi Hose 3 Product, 1 Price, Non-Cardsmart
Multi Hose 4 Product, 1 Price, Non-Cardsmart
Single Hose 2 Product, 1 Price, Non-Cardsmart
Single Hose 3 Product, 1 Price, Non-Cardsmart
Single Hose 4 Product, 1 Price, Non-Cardsmart
Single Hose 5 Product, 1 Price, Non-Cardsmart
Multi Hose 1 Product, 1 Price, Preset Option
Multi Hose 2 Product, 1 Price, Preset Option
Multi Hose 3 Product, 1 Price, Preset Option
Multi Hose 4 Product, 1 Price, Preset Option
Single Hose 2 Product, 1 Price, Preset Option
Single Hose 3 Product, 1 Price, Preset Option
Single Hose 4 Product, 1 Price, Preset Option
Single Hose 5 Product, 1 Price, Preset Option
Multi Hose 1 Product, 1 Price, Cardsmart & Debit Multi
Hose 2 Product, 1 Price, Cardsmart & Debit Multi
Hose 3 Product, 1 Price, Cardsmart & Debit Multi
Hose 4 Product, 1 Price, Cardsmart & Debit Single
Hose 2 Product, 1 Price, Cardsmart & Debit Single
Hose 3 Product, 1 Price, Cardsmart & Debit Single
Hose 4 Product, 1 Price, Cardsmart & Debit Single
Hose 5 Product, 1 Price, Cardsmart & Debit

1-7286






Section
Two

Centurion Parts Manual » All Models

Outer Shell

Page Number

TTIM ASSEINDLY ....ceoveireeeiieietcrte ettt ettt en e e 2-2,2-3
Nozzle Well and Nozzle Well Body

Prior t0 AUGUSE 1996 .....ooeeeeeeieceeeieeectiete ettt e et e s e esseaeseeanessenaeas 2-4, 2-5

August 1996 & April 1997 tO PIESENL ...ccveueveerereeereereeeeeteeeeecreeeeet e 2-6, 2-7
Lower Frame Assembly

Remote Control ......ocoveeeveeeiveeieeeiiieesannn, et terrresieeeseesetrannnretestnanatrererennnnann 2-8, 29

SUCHION .ttt ettt e e e e s re et e e e e seeeeaaesssneeeseeesseesans 2-10, 2-11
1 PANEL ASSEITIDOLY werrr oo 212, 2-13
Enclosure Support ASSEMDIY .......ccccceevermrieiieiieeesieereee et 2-14, 2-15
Center Enclosure Assembly

Wide FIame .......ocooiiiiieiecceceecetreete ettt 2-16, 2-17

NAITOW FTAINE ...eeeeneeeeiiiiceeiiecee ettt e eee e e e e e eeeeeseeeaasseneeesenens 2-18, 2-19
Canopy ASSEIMDLY .......c.cceiviiirirenieeerrr ettt eeee 2-20, 2-21
Cenlurion Dispensers ’arts Manual 'l'okheim Corporation |

Form 6058, Version 2.0 June-1999 Rev. 6/30/00 2-1




TRIM ASSEMBLY
(WIDE FRAME SHOWN)

|-12844

Centurion Dispensers Parts Manual

Form 6058, Version 2.0 Fume+999 Rev. 6/30/00

Tokheim Corporation

2-2




1-72844

EXTERIOR TRIM PANELS
CENTURION WIDE & NARROW FRAME DISPENSERS
ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 Side Panel 9  Canopy Panel (Wide Frame)

8900852
8900988

Stainless Steel
Painted

2  Lower Door (Wide Frame)

8900854
8900951

Painted
Stainless Steel

Lower Door (Narrow Frame)

8900908
8900987

Painted
Stainless Steel

3 Rail Frame (Wide Frame)

8801143
8801103

Lighted
Non-Lighted

Rail Frame (Narrow Frame)

8801238
8801237

4 8900855
5 4004062

6 4004067

Lighted
Non-Lighted

Inside Riser Cover
#10-24 x 3/8" Long
Flange Hex Head Self-
Tapping Screw

#10-32 x 3/8" Long
Machine Screw

10

11

8900850 Painted (3 Hose)
8900874 Painted (1 Hose)
8900934 Painted (2 Hose)
8900947 Painted (4 Hose)
8900953 Stainless Steel (3 Hose)
8900954 Stainless Steel (2 Hose)
8900955 Stainless Steel (1 Hose)
8900962 Painted (0 Hose)
8901068 Stainless Steel (0 Hose)

Canopy Panel (Narrow Frame)

8900905 Painted (2 Hose)
8900906 Painted (1 Hose)
8901041 Stainless Steel (2 Hose)
8901042 Stainless Steel (1 Hose)
8900963 Painted (0 Hose)
8901043 Stainless Steel (0 Hose)

For parts call out of Nozzle Boot &

Nozzle Well Panel see:
72841 Prior to August 1996

72842 August 1996 & April
1997 to present

For parts call out of:

7  Canopy Top Cover 72824 Lower Frame Assembly
8900863 Wide Frame 72825 Center Enclosure Assy.
8900912 Narrow Frame (Wide Frame)

72828 Center Enclosure Assy.

8  Canopy Access Panel (Narrow Frame)
8900851 Wide Frame 72843 Canopy Assembly
8900907 Narrow Frame

1-72844
Centurion Dispensers Parts Manual Tokheim Corporation
Form 6058, Version 2.0 Jume3999 Rev. 6/30/00 2-3




1996

PRIOR TO AUGUST

NOZ71E BOOT & NOZ7LF WELL PANEL

Tokheim Corporation Centurion Dispensers Parts Manual
2-4 Form 6058, Version 2.0 Fune-1+999 Rev. 6/30/00




2-5

Tokheim Corporation

Iv82L-1

(owrer apIpm) 9soH ¥ 760068
(owrerg apIpm) 9SoH ¢ ££60068
(owely moireN) 9soH | 0160068
(ourer] moireN) 9SOH ¢ 6060068
(owrer apIp) 9ol | 7880068
(ourex aprm) 9s0H ¢ €£880068

[9ued Apod [[9OM 9[ZZ0N [

(]
S[puBH YI] 29 YOOI 10AIJ YA WSIUBYOSN YONMS €200098 9 | S
N X9H Op-# sloceor s |
mar0g Surdde], JjoS peor] XoK LLOVOOY ¥ Dm

Ma108 3U0T ,8/S X Ob-t# ¢60700r ¢ w

NS 6900800 T |3

joog 9)zzoN ST 1 |€
n, <
m ()]
3 8
NOILdIHOS3a ‘ON ON |23
1Hvd WaLl |A2

=
9661 LSNONYV OL YONId £ .m
ATAINASSYV 1009 A'1ZZON &

1P82L-1




y8eL-1

L661 ‘¥ Tiddy
(ENVENER!

ON IN3dO)
RREL
377Z0N

N———

9661 ‘8 LSNony
ENVENER!

ONIN3dO
11N
3177Z0N

IN3IS34d OL 1661 1144V 3 9661 LSnony

TINVd TTIW IT7ZZ0N % 1009 ITZZON

Centurion Dispensers Parts Manual

Form 6058, Version 2.0 Fune+999 Rev. 6/30/00

Tokheim Corporation

2-6




42 A o[pueH Yr ‘uld SJuIH LS00098 11
P[PUBH YIT ‘YeyS 10A1] 3600098 €1
(UOONS) SuILL] MOLIEN LLT1I068 SSOH 1 0560068 o[puey
Quwiel] MOLEN 9SO 7 Z001068 9SOH T 6760068 P Yoorg 10A1d €C00098 71
SweL] MOLIRN 9SOH | 0001068 ouetd
SWrRL] SPIAL IOWS)) ASOY | GEZ1068 MOIIEN) 9661 "8 ISNSNY Pasea[ay] (1odea 109) 1 odAy, 10500098
JweL] 9pIA 9SOH ¥ 6660068 AEOBQMNNOG AUHN@EM&MV C O&%rﬁ (00098
SUIEL] SPIA ASOH € 8660068 yumout 19123) S0H [ 1101068 ONISPIJ OSUEH SZZON. [T
oure1] 9pIA 9SOH ¢ L660068 SSOH T 0101068
owrex] opIA\ ST 9SOH T 9660068 SSOH ¢ 6001068 HE}S 03 4sig €900098
1661 7 T4V PIseasy 9SOH £ 8001068 1E)S 03 1] 7900098
TTopI0 A[qUISSSY APOY IOk J[ZZON 219[di0D 10 SSOH ¥ L001068 UTHET 0T 6 B #
9SOH 0 7960068 01
(uonyong
‘MOPUIM X9ZI[210] T) 3SOH] | YLT1068 °SOH ¢ 9160068 TI9M 91ZZON cTe0018 6
undio0§ 79z YO, ‘smopurm °SOH ¥ 5760068 Sury Sururesoy 91GIC0Y 8
19z1[e10) 7) 980 | #901068 SSOH [ LLB0068 Bury Sutureroy 0ISISOY L
(uuxdio0g 797 YO, 9SOH € 9580068 N XoH Ot-t# c1occor 9
‘MOpUIM IOZITR)0) [) 9SO | 7501068 marog Surddey,
(urdjooy 61 || -JI°S pesH xoH a8ue[]
79 YOI, ‘smopuim 8u0T ,7/1 X $2-01 LLOPOOY  §
I9z1]e10) 7) 9S0H ¢ I1S0T068 1822 6880168  8I Mg
9SOH [ €101068 (ATuo 1re38 Sununop youms
9SOH T 101068 01 JI'T) Joo[g J0AL] 3uo ,8/S X Ot s60T00r ¥
9SOH 0 $960068 S[pueH Y eydeIg 0L00098 LI JONMSOIdA 6900800 ¢
190[ORIg YONMS 0900098 91 Sundg TI-199-X ¢
panunuo) 6] Toureioy uid oSury 6500098  GI Ioyse 66t-4 1
NOILdIHOS3d ‘ON  'ON NOILdIHOS3a ‘ON  'ON NOILdIHOS3d ‘ON  'ON
14dvd IN3LI 1HvVd INTLI 1HVd W3l

INHSHId OL L661 TIHAV % 9661 LSNONV
TINVd TTHM HTZZON ¥ 1009 A'1ZZON

r8TL1

2-7

Tokheim Corporation

Form 6058, Version 2.0 Fune-1999 Rev. 6/30/00

Centurion Dispensers Parts Manual




CENTURION

LOWER FRAME ASSEMBLY

Tokheim Corporation Centurion Dispensers Parts Manual
2-8 Form 6058, Version 2.0 fune1999 Rev. 6/30/00




SRl MOLEBN L1+700T8
SUWIRL IPIM 96£00¢T8
1o3oRIg 170ddng APOq [[9M 21ZZ0N G
Juiel] MOLeN 11008
SwieL SpIM 76£00¢C8
1oyoelg moddng Iomaeq Jodes +
rZ8T/-T UM -T2 1-79T WO, 6510078
¢ WR_YPNO], 86100¢8
(86/€ 10V) SuIel] MOLIEN LSY00T8
100edg Yoor] €-716°S V1 (86/€ 1013V) swexr] SpIM 96100¢8
IYSB M OO T-Tl6'S €1 (86/€ 01 JOLI{]) dwel] MOLIBN 001y cr00T8
marog Surdde, (86/€ 01 JOLI]) Swies] MOLIBN Iv¥00T8
-JI9S PedH XoH a3uel] Su0T b/ X OT-+/1 LyOSO0Y  T1 (86/€ 01 JoL]) owel] MOLBN ¥r00C8
Aoy I (86/€ 01 M01{) dwexr] IPIM €T¥00T8
wen 3907 1-¢eC1-5 01 19ydrly sunse) [BONIDA ¢
J9A0]) Y007 YI008LY 6
J00T Aem-g €80011y 8 SWel] MOLRN £1¥00C8
(ATuo )s188Y UIPURLY) SWEeL] 3pIM 68€00¢8
[UURY)) JUSWIDIOJUIDY JWBL] JOMO] €PP00TS L eysseg ¢
(Auo 18188V UIPURL])
J[SUY JUSIIIDIOJUIOY SUWIRL] JOMOT 650028 9 [Quuey) dWeL] JOMOT L8E00Z8 1
NOILdIHOS3a ‘'ON 'ON NOILdIHOS3A ‘ON 'ON
1dvd IN3ALI 1Hvd INALI
NORININAD
ATIINASSY HANVEA dAMO'T

vi8eL-1

Centurion Dispensers Parts Manual

Tokheim Corporation

2-9

Form 6058, Version 2.0 Fune-1999 Rev. 6/30/00




LOWER FRAMF ASSEMBLY
CENTURION SUCTION

Tokheim Corporation Centurion Dispensers Parts Manual
2-10 Form 6058, Version 2.0 Fune+999 Rev. 6/30/00




9682L1

968CL1

100edg Mo0] €TI6'S I
Iyse | YOO TTl6 S €1
maxog Surdde] -jje§ pesH xoH o8uel] SuoT ,z/T X 0T-1/1 LYOSOOY  C1
Aay| 11
we)) Jo0] [-2€21-D 01
I9A0D) Y007] ¥10081Y 6
Jo0] Aem-g €80011Y 8
[rey oseq 7050028 L
uoddng joxoeig Sunse) 1Ly 1050028 9
Je30rIg Sunse) 191] 9670078 S
JoyoRIg 9seq uonong 8870078 ¥
[oue 9pIS JoMO'] 1870078 ¢
19301 1oddng Apog [[9M 9[zZON LTP00C8 T
1oy0e1g 1oddng Jorireq sodep SIH0078 1
NOILdIHOS3a ‘'ON 'ON
14vd 3Ll
NOLLDAS NORININAD
ATAINASSY HNVIA 4¥HMO'1

2-11

Tokheim Corporation

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June 2000




END PANFI ASSEMBLY

Tokheim Corporation
2-12

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June 2000




LegeL-T

Mo108 Jurdde [ -J[9S peol xoH o8uel SuoT ,8/€ X 7E-8#

78S€00r 8
marog Surdde] -3jo8 pesy xoH o8uel Suoy ,7/1 X 0Z-1/1 §T0STOY L
Joysem 181 oP0SE0r 9
moaxdg Surdde -3198 pesH xof a98ue] Suo ,p/€ X 0Z-v/1 6S0S00F S
[sued oprg sndwo)) 8071088 ¥
aoxomhm ?.oﬁ.a > .SEOU HQSQEOU m ﬁNﬂOww m
puel] 1ySry 7€01088
puey 1oy 91£1088
Mogmnﬂ ﬁﬂm— JaIn EOU N
[suueyD S[PPIA L6£00T8 1
NOILdIH0S3a ‘'ON ‘ON
1HYd W3L|

LC8TL1

ANTHINHSSYV TANVd ANH

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June 2000

Tokheim Corporation

2-13




ENCILOSURE SUPPORT ASSEMBLY

Tokheim Corporation Centurion Dispensers Parts Manual
2-14 Form 6058, Version 2.0 June 2000




9282/ 1
ma1og Zurdde] -3jo8 pesH xoH o8uey] SuoT ,8/€ X TE-8# 78S€00Y S
_ QWIBI] MOLIBN £571088
SweL 3pIm 8v21088
J93[deIg 110ddng JOO(] Pmdmoy ¢
owel] MOLIBN 7671088
SuwieL] 9PIM LYT1088
[oued 308 I0O(] Iduo) ¢
Swer] MOLIBN 8171088
sweL] SpIM L911088
19XOeIg dOIS Yoeqg uoIsnnxy ¢
QWL MOLIEN Z0T1088
owreLy 9pIpm £001088
1OCIG TUST] % [Iey JoMO] Iamdwo) |
NOILdIHOS3a 'ON 'ON
1Hvd W3l
ATAINHSSY LI0ddNS TANSOIONA
928241

2-15

Tokheim Corporation

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June 2000




CENTER FNCIOSURE ASSEMBLY )
(WIDE FRAME) |

|-72825

Tokheim Corporation Centurion Dispensers Parts Manual
2-16 Form 6058, Version 2.0 June 2000




1-72825
CENTER ENCLOSURE ASSEMBLY

WIDE FRAME
ITEM PART
NO. NO. DESCRIPTION
1 S-912-2 Nylon Spacer
2_-8:912:3~——Nylon Washer )
4 ~ X-633-13 Iggyl,géiél;1.z """ -
\§?~C7MWMK oy

O\OOO\]O\U\-P/

1
11
12

13

4003582 #8-32 x 3/8" Long Flange Hex Head Self-Tapping Screw
4130001 Snap Bushing

8801011 Lock Lever

8801204 Computer/Relay Mounting Bracket

8801300 Power Supply/Blend Board Panel

For parts callout of Enclosure Support Assembly see 72826.
For parts callout of End Panel Assembly see 72727.
For parts callout of I.ower Frame Assembly see 72824.

Vapor Barrier
8801079 Models 23102, 23112, 24102, 24112, 25102, 25112

8801265 Models 23302, 23332
8800980 Models 33102, 33112, 33302, 33332
8801194 Models 34202, 34222, 35202, 35222
8801064 Models 44202, 44222, 44402, 44442
8801310 Models 34442, 34402

1-72825

Centurion Dispensers Parts Manual Tokheim Corporation

Form

6058, Version 2.0 June 2000 2-17




CENTER

ENCLOSURE ASSEMBLY

(NARROW FRAME)

@ [-72828

Tokheim Corporation
2-18

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June 2000




CENTER ENCLOSURE ASSEMBLY

1-72828

NARROW FRAME

ITEM PART

NO. NO. DESCRIPTION

1 S-912-2 Nylon Spacer

2 S-912-3 Nylon Washer

3  X-633-13 Keylock

4 Key

5 4003582 #8-32 x 3/8" Long Flange Hex Head Self-Tapping Screw
6 4130001 Snap Bushing

7 8801011 Lock Lever

8 8801204 Computer/Relay Mounting Bracket

9 8801205 Computer Middle Panel Side 1
10 8801206 Power Supply Middle Panel Side 2
11 8801207 Barrier Power Distribution Mounting Bracket
12 8801209 Cover Panel Door Sides
13 8801242 Slot Cover Power Supply Panel
14 For parts callout of Enclosure Support Assembly see 72826.
15  For parts callout of End Panel Assembly see 72727.
16  For parts callout of Lower Frame Assembly see.

72824 Remote Control System
72856 Suction System

17 Vapor Barrier

8801244
8801210
8801171
8801495

Models 11101, 11111 (Remote Control System)
Models 22201, 22221 (Remote Control System)
Models 23101, 23111, 24101, 24111, 25101, 25111
Models 11101, 11111, 222201, 22221 (Suction System)

1-72828

Centurion Dispensers Parts Manual

Form 6058, Version 2.0 June 2000

Tokheim Corporation

2-19




CANOPY ASSEMBILY
(WIDE FRAME SHOWN)

“ H [

| -72843

Tokheim Corporation Centurion Dispensers Parts Manual
2-20 Form 6058, Version 2.0 June 2000




1-72843

CANOPY ASSEMBLY
(WIDE FRAME SHOWN)
ITEM PART
NO. NO. DESCRIPTION
1 Center Enclosure Top
8200862 Wide Frame
8900911 Narrow Frame

2 Canopy Frame Channel

8200390
8200414
3  Lift Beam
8200395
8200416
4 8200398
5 4004077
6 4005047

Wide Frame
Narrow Frame

Wide Frame
Narrow Frame

Upper Frame Channel
#10-24 x 3/8" Long Flange Hex Head Self-Tapping Screw
1/4-20 x 1/2" Long Flange Hex Head Self-Tapping Screw

7  For parts callout of Center Enclosure Assembly

72825 Wide Frame
72828 Narrow Frame
1-72843
S
{
\‘\
Centurion Dispensers Parts Manual Tokheim Corporation
2-21

Form 6058, Version 2.0 June 2000







Centurion

Hydraulics

Filter Adaptor Body & Check Valve
Meters, Pulsers & Totalizers

Discharge Hydraulics
Models 11101 & 11111
Models 22101 & 22111
Models 22201 & 22221
Models 23101, 23111, 24101, 24111, 25101 & 25111
Models 23102, 23112, 24102, 24112, 25102 & 25112
Models 23302 & 23332
Models 33102 & 33112
Models 33302 & 33332
Models 34202, 34222 With Diesel & 35202, 35222 With Diesel
Models 34402, 34442 With Diesel & 35402, 35442 With Diesel
Models 44202 & 44222 With Diesel
Models 44402 & 44442 With Diesel

Vapor Control Assembly
Vapor Balanced (Narrow Frame)
Vapor Balanced (Wide Frame)
Franklin VVapor Assist System (Narrow Frame)
Franklin Vapor Assist System (Wide Frame)

Hose Outlet Adapter



LTER ADAPTOR BODY & CHECK VALVES
U |

|- 72854

Tokheim Corporation Centurion Dispensers Parts Manual
3-2 Form 6058, Version 2.0 June4999 Rev. 6/30/00



1-72854

FILTER ADAPTOR BODY & CHECK VALVES

ITEM PART

NO. NO. DESCRIPTION

1 416002 "O" Ring

2 417100 Spring

3 810033 Vertical Filter Assembly (With check valves, "o" rings and springs)
4 810034 Vertical Filter Assembly (Without check valves)

5 Check Valve

830042

1-72854



PULSERS & TOTALI/ZERS

METERS,

o

Ly

oo

[qN]

—
1

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June4999 Rev. 6/30/00

Tokheim Corporation

34



1-72853

METERS, PULSERS & TOTALIZERS

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 0070507 Dual Output Pulser 13 8801154 Pulser Bracket
2 4003582 #8-32 x 3/8" Long Screw|14 8801192 Pulser Cover
3 4005047 1/4-20 x 1/2" Long 15 X-779-1 Cushion
4 4005516 5/16-18 x 1" Long Screw
5 4005523 5/16-18 x 1 1/2" Long 16  For parts call out of Lower Frame
Screw Assembly see 72824.
72824 Remote Control System
6 1 1/2" Inlet Pipe 72856 Suction System

Y e e

X-473-7 7" Long (Venezuela)
4070227 15 11/16" Long
4070274 14 1/4" Long
4070316 16 1/2" Long

Filter Element "Screw on"

X-766 70010 Cim-Tek

X-766-1 "Particle"

4100183 70013 "Water
Absorbent"

4100184 40510P Petro-Clear
"Particle"

40510W Petro-Clear

IMAS—ae i Ao o —._an

Extended Totalizer

4130128 Gallon

4130129 Liter

4130130 Canada

7-51780 Inlet Pipe Union

8100046 "O" Ring

8100309 SM100A Meter

8100335 Manifold Block (Models
23302, 23332, 34402,
34442)

8300409 Meter/Tube Adapter (All

models prior to 2/97)

17

For parts call out of Filter Adaptor Body

& Check Valves see 72854.

1-72853



DISCHARGE HYDRAUL ICS
MODELS 11101 & 11111

NOZZLE

Woxe :3@ 9
St e fo

MANIFOLD BLOC K/

FUEL
INLET

| - 712867

Centurion Dispensers Parts Manual



DISCHARGE HYDRAULICS
MODELS 11101 & 11111

ITEM PART
NO. NO. DESCRIPTION
1 1411082 2 Stage Valve
2 4070232 Valve to Manifold Fuel Tube (Side "B")
3 4070233 Valve to Manifold Fuel Tube (Side "A")
4 4070241 Vapor Recovery Tube (Side "A")
5 4070242 Vapor Recovery Tube (Side "B")
6 Meter to Valve Fuel Tube (Side "A")
4070230 Prior to 2/1997
4070270 2/1997 to present
7 Meter to Valve Fuel Tube (Side "B")
4070231 Prior to 2/1997
4070271 2/1997 to present
8 4160009 "O" Ring
9 8100313-9 Outlet Manifold
10 For parts call out of Vapor Control Assembly see:
72845 Franklin Vapor Assist System (Narrow Frame)
72846 Franklin Vapor Assist System (Wide Frame)
72847 Vapor Balanced System (Narrow Frame)
72848 Vapor Balanced System (Wide Frame)
11 For parts call out of Meters, Pulsers & Totalizers see 72853.
12 For parts call out of Filter Adapter Body & Check Valves see
13  For parts call out of Hose Outlet Adapters see 72855.

1-72867

1-72867



DISCHARGE HYDRAUL ICS
MODELS 22101 & 22111

NOZZLE

/®

; e —i) /—VAPOR TUBEN—

oLD BLOCK/ | 4

FUEL ; ' FUEL
INLET INLET

H A
w r".'«_ W T
@\_;’ e e ,/®

. ¢ g

NOZZLE

|- 17868



Centurion Dispensers Parts Manual



DISCHARGE HYDRAULICS
MODELS 22101 & 22111

ITEM PART
NO. NO. DESCRIPTION
1 1411082 2 Stage Valve
2 4070232 Valve to Manifold Fuel Tube
3 4070233 Valve to Manifold Fuel Tube
4 4070241 Vapor Recovery Tube (Side "A")
5 4070242 Vapor Recovery Tube (Side "B")
6 Meter to Valve Fuel Tube
4070230 Prior to 2/1997
4070270 2/1997 to present
7 Meter to Valve Fuel Tube
4070231 Prior to 2/1997
4070271 2/1997 to present
8 4160009 "O" Ring
9 8100313-7 Outlet Manifold
10 For parts call out of Vapor Control Assembly see:
72845 Franklin Vapor Assist System (Narrow Frame)
72846 Franklin Vapor Assist System (Wide Frame)
72847 Vapor Balanced System (Narrow Frame)
72848 Vapor Balanced System (Wide Frame)
11 For parts call out of Meters, Pulsers & Totalizers see 72853.
12  For parts call out of Filter Adapter Body & Check Valves see
13  For parts call out of Hose Outlet Adapters see 72855.

1-72868

1-72868



DISCHARGE HYDRAUL ICS

MODELS 22201 & 22221

NOZZLE

|- 12869

Centurion Dispensers Parts Manual



1-72869

DISCHARGE HYDRAULICS
MODELS 22201 & 22221

ITEM PART
NO. NO. DESCRIPTION

1 1411082 2 Stage Valve
2 4070232 Valve to Manifold Fuel Tube

3 Meter to Valve Fuel Tube

4070270 Prior to 2/1997
4070270 2/1997 to present

4 Meter to Valve Fuel Tube

4070231 Prior to 2/1997
4070271 2/1997 to present

4070295 Manifold to Manifold Vapor Recovery Tube

4070296 Vapor Recovery Tube (Side "A")

4070297 Vapor Recovery Tube (Side "B")

4160009 "O" Ring

8100313-3  Outlet Manifold (Product 1, Side "A" & Product 2, Side "B")
10 8100313-14 Outlet Manifold (Product 1, Side "B" & Product 2, Side "A")

O 00 N O Ol

11 For parts call out of Vapor Control Assembly see:

72845 Franklin Vapor Assist System (Narrow Frame)
72846 Franklin Vapor Assist System (Wide Frame)
72847 Vapor Balanced System (Narrow

1-72869



DISCHARGE HYDRAU[L [CS
MODELS 23101, 23111, 24101, 24111, 25101 & 25111

i

VAPOR TUBE/:/ I
MANITFOLD BLOCK

FUEL
INLET

|-72870

Centurion Dispensers Parts Manual



DISCHARGE HYDRAULICS
MODELS 23101, 23111, 24101, 24111, 25101 & 25111

ITEM PART
NO. NO. DESCRIPTION
1 1411094 Blend Valve
2 4070232 Valve to Manifold Fuel Tube
3 4070233 Valve to Manifold Fuel Tube
4  Meter to Valve Fuel Tube
4070230 Prior to 2/1997
4070270 2/1997 to present
5 Meter to Valve Fuel Tube
4070231 Prior to 2/1997
4070271 2/1997 to present
6 4070241 Vapor Recovery Tube (Side "A")
7 4070242 Vapor Recovery Tube (Side "B")
8 4160009 "O" Ring
9 8100313-7 Outlet Manifold
10 For parts call out of Vapor Control Assembly see:
72845 Franklin Vapor Assist System (Narrow Frame)
72846 Franklin Vapor Assist System (Wide Frame)
72847 Vapor Balanced System (Narrow Frame)
72848 Vapor Balanced System (Wide Frame)
11 For parts call out of Meters, Pulsers & Totalizers see 72853.
12  For parts call out of Filter Adapter Body & Check Valves see 72854.
13 For parts call out of Hose Outlet Adapters see 72855.

1-72870

1-72870



DISCHARGE HYDRAUL [CS

MODELS 23102, 23112, 24102, 24112, 25102 & 25112

VA?OR TUBE//w Sy
MANIFOLD BLOCK

NOZZLE

| -7287]1

Tokheim Corporation Centurion Dispensers Parts Manual
3-14 Form 6058, Version 2.0 June4999 Rev. 6/30/00



DISCHARGE HYDRAULICS
MODELS 23102, 23112, 24102, 24112, 25102 & 25112

ITEM PART
NO. NO. DESCRIPTION
11411094 Blend Valve

2 Meter to Valve Fuel Tube
4070185 Prior to 2/1997
4070264 2/1997 to present

3 Valve to Manifold Fuel Tube
4070187 Prior to 2/1997
4070232 2/1997 to present

4 Meter to Valve Fuel Tube
4070194 Prior to 2/1997
4070266 2/1997 to present

5 Meter to Valve Fuel Tube
4070195 Prior to 2/1997
4070267 2/1997 to present

6 Meter to Valve Fuel Tube

4070228 Prior to 2/1997
4070269 2/1997 to present
7 4070229 Valve to Manifold Fuel
Tube
8 4070236 Vapor Recovery Tube
(Side "B")
94070239 Vapor Recovery Tube
(Side "A")
10 4160009 "O" Ring

11 8100313-5 Outlet Manifold

NO. NO.

ITEM PART
DESCRIPTION

12 For parts call out of Vapor Control

Assembly see:

72845 Franklin Vapor Assist
System (Narrow

Frame) 72846 Franklin Vapor Assist
System (Wide Frame)

72847 Vapor Balanced
System

(Narrow Frame)
72848 Vapor Balanced System

(Wide Frame)

13 For parts call out of Meters, Pulsers &

Totalizers see 72853.

14 For parts call out of Filter Adapter Body

& Check Valves see 72854.

15 For parts call out of Hose Outlet

Adapters see 72855.

1-72871



DISCHARGE HYDRAUL ICS

MODELS 23302 & 23332

- Qéz

. ) @l
d6aEred & ]

F f— —
IFOLD BLOCKj UEL P FUEL

|-712877

Centurion Dispensers Parts Manual



1-72872

DISCHARGE HYDRAULICS
MODELS 23302 & 23332

ITEM PART ITEM PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 1411082 2 Stage Valve 22  For parts call out of Vapor Control

2 1411094 Blend Valve Assembly see:

3 4070206 Coupling Tubing 72845 Franklin Vapor Assist

4 4070189-1 Manifold to Manifold System (Narrow Frame)

Vapor Tube 72846 Franklin Vapor Assist
System (Wide Frame)

5 2 Stage Valve to Manifold Fuel Tube 72847 Vapor Balanced System
4070187 Prior to 2/1997 (Narrow Frame)
4070232 2/1997 to present 72848 Vapor Balanced System

(Wide Frame)
6 4070236 Vapor Recovery Tube
(Side "B") 23 For parts call out of Meters, Pulsers &

7 4070239 Vapor Recovery Tube Totalizers see 72853.

(Side "A") 24 For parts call out of Filter Adapter Body

8 4070250 Meter to 2 Stage Valve & Check Valves see 72854.

Fuel Tube 25  For parts call out of Hose Outlet

9 4070251 Meter to 2 Stage Valve Adapters see 72855.

Fuel Tube

10 4070256 Meter to Blend Valve 1-72872
Fuel Tube

11 4070257 Meter to Blend Valve
Fuel Tube

12 4070258 Meter to 2 Stage Valve

13 4070259 Blend Valve to Manifold

14 4070260 Meter to 2 Stage Valve

15 4070261 Meter to Blend Valve

16 4070272 Blend Valve to Manifold
Fuel Tube

17 4070273 Blend Valve to Manifold
Fuel Tube

18 4160009  "O"Ring

19 8100313-3 Outlet Manifold

20 8100313-14 Outlet Manifold

21 8100313-16 Outlet Manifold




JISCHARGE HYDRAUL
MODFI'S 33107 & 33117

o
5@ O @ -
dH (212 [f

7

Q:K | | VAPOR TUBE
/ - B FUEL
MANITOLD BLOCK - | NLET INLET

FUEL
INLET

|- 12873



1-72873

DISCHARGE HYDRAULICS
MODELS 33102 & 33112

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 1411082 2 Staae Valve 10 Meter to Valve Fuel Tube
4070184 Prior to 2/1997
2 Valve to Manifold Fuel Tube 4070263
4070201 Prior to 2/1997 4070304 2/1997 to present
4070229 2/1997 to present
11 4160009 "O" Ring
3 Valve to Manifold Fuel Tube 12 8100313-4 Outlet Manifold
4070187 Prior to 2/1997
4070232 2/1997 to present 13  For parts call out of Vapor Control
Assembly see:
4 4070236 Vapor Recovery Tube 72845 Franklin Vapor Assist
(Side "B") System (Narrow Frame)
5 4070239 Vapor Recovery Tube 72846 Franklin Vapor Assist
(Side "A") System (Wide Frame)
72847 Vapor Balanced System
6  Meter to Valve Fuel Tube (Narrow Frame)
4070183 Prior to 2/1997 72848 Vapor Balanced System
4070262 2/1997 to present (Wide Frame)
7 Meter to Valve Fuel Tube 14  For parts call out of Meters, Pulsers &
4070185 Prior to 2/1997 Totalizers see 72853.
4070264 2/1997 to present 15 For parts call out of Filter Adapter Body
& Check Valves see 72854.
8 Meter to Valve Fuel Tube 16  For parts call out of Hose Outlet
4070186 Prior to 2/1997 Adapters see 72855.
4070265
4070269 2/1997 to present 1-72873
9 Manifold to Valve Fuel Tube

4070187 Prior to 2/1997 4070200
4070206
4070302 2/1997 to present



DISCHARGE HYDRAUL [CS

MODELS 33302 & 33332

ANTFOLD BLOCK—/ FUEL o - FUEL - FUEL

INET =1 INLET INLET @\

|- 72874

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June 1999 Rev. 6/30/00



1-72874

DISCHARGE HYDRAULICS
MODELS 33302 & 33332

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 1411082 2 Stage Valve 12 4160009 "O" Ring
2 4070206 Coupling Tube 13 8100313-2 Outlet Manifold
3 4070189 Coupling to Manifold 14 8100313-3 Outlet Manifold
Vapor Tube 15 8100313-14 Outlet Manifold
4 Valve to Manifold Fuel Tube 16  For parts call out of Vanor Control
4070187 Prior to 2/1997 Assembly see:
4070232 2/1997 to present 72845 Franklin Vapor Assist
System (Narrow Frame)
5 4070236  Vapor Recovery Tube 72846 Franklin Vapor Assist
(Side "B") System (Wide Frame)
6 4070239 Vapor Recovery Tube 72847 Vapor Balanced System
(Side "A") (Narrow Frame)
72848 Vapor Balanced System
7 Meter to Valve Fuel Tube (Wide Frame)
4070183 Prior to 2/1997
4070262 2/1997 to present 17  For parts call out of Meters, Pulsers &
Totalizers see 72853.
8 Meter to Valve Fuel Tube 18 For parts call out of Filter Adapter Body
4070185 Prior to 2/1997 & Check Valves see 72854.
4070264 2/1997 to present 19 For parts call out of Hose Outlet
Adapters see 72855.
9 Meter to Valve Fuel Tube
4070186 Prior to 2/1997 1-72874
4070269 2/1997 to present

10 Valve to Maniflod Fuel Tube
4070188 Prior to 2/1997

4070272 2/1997 to present

11 Meter to Valve Fuel Tube
4070184 Prior to 2/1997 4070263
4070304 2/1997 to present




DISCHARGE HYDRAUL ICS
MODELS 34202, 34222 WITH DIESEL & 35202, 35222 WITH DIESEL

DIESEL
NOZZLE

O
Griy L)
(:)\‘? | ,r/‘l' S - //_

j FUEL FUEL : DIESEL

5 o
Y

NOZZLE
|-12815

NOZZLE

Tokheim Corporation Centurion Dispensers Parts Manual
3-22 Form 6058, Version 2.0 June 2000



1-72875

DISCHARGE HYDRAULICS
MODELS 34202, 34222 WITH DIESEL & 35202, 35222 WITH DIESEL

ITEM PART ITEM PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION

1 1411082 2 Staae Valve 12  Meter to Valve Fuel Tube

2 1411094 Blend Valve 4070276 Prior to 2/1997

4070279 2/1997 to present

3 Valve to Manifold Fuel Tube
4070187 Prior to 2/1997 13 4160009 "O" Ring
4070232 2/1997 to present 14 8100313-3 Outlet Manifold

15 8100313-5 Outlet Manifold
4 4070229 Blend Valve to Manifold
Fuel Tube 16  For parts call out of Vapor Control
5 4070236 Vapor Recovery Tube Assembly see:
(Side "B") 72845 Franklin Vapor Assist
6 4070239 Vapor Recovery Tube System (Narrow Frame)
(Side "A") 72846 Franklin Vapor Assist
System (Wide Frame)

7 Meter to Valve Fuel Tube 12847 Vapor Balanced System
4070183 Prior to 2/1997 (Narrow Frame)
4070262 2/1997 to present 72848 Vapor Balanced System

(Wide Frame)

8 Meter to Blend Valve Fuel Tube
4070184 Prior to 2/1997 17  For parts call out of Meters, Pulsers &
4070263 2/1997 to present Totalizers see 72853.

18  For parts call out of Filter Adapter Body

9 Meter to Blend Valve Fuel Tube & Check Valves see 72854.

4070185 Prior to 2/1997 19 For parts call out of Hose Outlet
4070264 2/1997 to present Adapters see 72855.

10 Meter to Blend Valve Fuel Tube 1-72875
4070186 Prior to 2/1997
4070265 2/1997 to present

11 Meter to 2 Stage Valve Fuel Tube
4070225 Prior to 2/1997
4070268 2/1997 to present



DISCHARGE HYDRAUL [CS
MODELS 34402, 34442 WITH DIESEL & 35402, 35442 WITH DIESEL

DIESEL
NOZZLE

VAPOR TUBE//

MANIFOLD BLOCK




1-72876

DISCHARGE HYDRAULICS
MODELS 34402, 34442 WITH DIESEL & 35402, 35442 WITH DIESEL

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 1411082 2 Stage Valve 19 4070283 2 Stage Valve to Manifold
2 1411094 Blend Valve Fuel Tube
3 4070206 Coupling Tube 20 4070284 Blend Valve to Manifold
Fuel Tube _
4 Valve to Manifold Fuel Tube 21 4070285 Blend Valve to Manifold
4070187 Prior to 2/1997 Fuel Tube
4070232 2/1997 to present 22 4070286 2 Stage Valve to Manifold
Fuel Tube
5 4070236 Vapor Recovery Tube 23 4070292 Coupling to Manifold Tube
(Side "B") 24 4070293 Manifold to Coupling
\/annr Rernverv Tithe
R AN7N220 \/annr Darnvians Tiiha
(Side "A") 25 4070300 Meter to 2 Stage Valve
Fuel Tiihe
7 ANT7NDORN NMatar tn 2 Qtana \/ahia
Fuel Tube 26 4160009 "O" Ring
8 4070256 Meter to 2 Stage Valve |27 8100313-2 Outlet Manifold
Fuel Tube 28 8100313-3 Outlet Manifold
9 4070257 Meter to Blend Valve 29 8100313-14 Outlet Manifold
Fuel Tube 30 8100313-15 Outlet Manifold
10 4070258 Meter to 2 Stage Valve 31 8100313-16 Outlet Manifold
Fuel Tube
11 4070259 Meter to Blend Valve 32 For parts call out of Vapor Control
Fuel Tube Assembly see:
12 4070261 Meter to Blend Valve 72845 Franklin Vapor Assist
Fuel Tube System (Narrow Frame)
72846 Franklin Vapor Assist
13 Meter to Valve Fuel Tube System (Wide Frame)
4070183 Prior to 2/1997 72847 Vapor Balanced System
4070262 2/1997 to present (Narrow Frame)
72848 Vapor Balanced System
(Wide Frame)
14 4070272 Blend Valve to Manifold
Fuel Tiihe
15 4070273 Blend Valve to Manifold | 33
Fuel Tube Totalizers see 72853.
16 4070280 Meter to 2 Stage Valve 34  For parts call out of Filter Adapter Bodv &
Fuel Tube Check Valves see 72854.
17 4070281 Meter to 2 Stage Valve 35 For parts call out of Hose Outlet Adapters
Fuel Tube see 72855.
18 4070282 2 Stage Valve to Manifold
Fuel Tube 1-72876




DISCHARGE HYDRAUL ICS
MODELS 44202 & 44222 WITH DIESEL

DIESEL
NOZZLE

O

O

© @ ClD 9 /®

o o8 _ 3 ,/ VAPOR TUBE
MAN | FOLD BLOCK—J/

DIESEL ! |

INLET

OW

172877



1-72877

DISCHARGE HYDRAULICS
MODELS 44202 & 44222 WITH DIESEL

ITEM PART
NO. NO. DESCRIPTION
11411082 2 Stage Valve

2 Valve to Manifold Fuel Tube
4070201 Prior to 2/1997
4070229 2/1997 to present

3 Valve to Manifold Fuel Tube
4070187 Prior to 2/1997
4070232 2/1997 to

present
4 4070236 Vapor Recovery
Tube (Side "B")
54070239 Vapor Recovery

Tube (Side "A")

6 Meter to Valve Fuel Tube
4070183 Prior to 2/1997
4070262 2/1997 to present

7 Meter to Valve Fuel Tube
4070185 Prior to 2/1997
4070264 2/1997 to present

8 Meter to Valve Fuel Tube
4070225 Prior to 2/1997
4070268 2/1997 to present

9 Meter to Valve Fuel Tube
4070186 Prior to 2/1997
4070265
4070269 2/1997 to present

10 Meter to Valve Fuel Tube
4070276 Prior to 2/1997
4070279 2/1997 to present

11 Meter to Valve Fuel Tube
4070208 Prior to
2/1997 4070278
4070303 2/1997 to present

ITEM PART
NO. NO. DESCRIPTION

12 Valve to Manifold Fuel Tube
4070277 Prior to 2/1997
4070326 2/1997 to present

13 4160009 "O" Ring
14 8100313-3 Outlet Manifold
15 8100313-17 Outlet Manifold

16 For parts call out of Vapor Control
Assembly see:

72845 Franklin Vapor Assist
System (Narrow Frame)
72846 Franklin Vapor Assist
System (Wide Frame)
72847 Vapor Balanced
System

(Narrow Frame)
72848 Vapor Balanced System
(Wide Frame)

17 For parts call out of Meters, Pulsers &
Totalizers see 72853.

18 For parts call out of Filter Adapter Body
& Check Valves see 72854.

19 For parts call out of Hose Outlet
Adapters see 72855.

1-72877



DISCHARGE HYDRAULICS

MODELS 44402 & 44442 WITH DIESEL

oA

=

-.;_;;.r_--jn\~VAPOR TUBE
- DIESEL

INLET (::LH._

MANTFOLD BLOCK |mf%}'f"'

o Lk
w A7
Uy

DIESEL
NOZZLE

| -128178



1-72878

DISCHARGE HYDRAULICS
MODELS 44402 & 44442 WITH DIESEL

ITEM PART ITEM PART
NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 1411082 2 Stage Valve 12 4070293 Manifold to Coupling
2 4070206 Coupling Tube Vapor Tube (Side "A")
3 Valve to Manifold Fuel Tube 13 Meterto Valve Fuel Tube

10

11

4070187 Prior to 2/1997

4070232 2/1997 to present

4070236 Vapor Recovery Tube
(Side "B")

4070239 Vapor Recovery Tube
(Side "A")

Meter to Valve Fuel Tube

4070183 Prior to 2/1997
4070262 2/1997 to present

Meter ta \Valve Fuel Tuhe

4070185 Prior to 2/1997
4070264 2/1997 to present

Meter to Valve Fuel Tube

4070186 Prior to 2/1997
4070265
4070269 2/1997 to present

Meter to Valve Fuel Tube

4070188 Prior to 2/1997
4070272 2/1997 to present

Valve to Manifold Fuel Tube

4070209 Prior to 2/1997
4070285 2/1997 to present
4070292 Manifold to Coupling

Vapor Tube (Side "B")

14
15
16
17
18

19

20

21

22

4070208 Prior to 2/1997
4070278

4070303 2/1997 to present
4160009 "O" Ring

8100313-2 Outlet Manifold
8100313-3 Outlet Manifold
8100313-14 Outlet Manifold
8100313-15 Outlet Manifold

For parts call out of Vapor Control
Assembly see:

772845 Franklin \/anor Assist
System (Narrow Frame)

72846 Franklin Vapor Assist
System (Wide Frame)

72847 Vapor Balanced System
(Narrow Frame)

72848 Vapor Balanced System

(Wide Frame)

For parts call out of Meters, Pulsers &
Totalizers see 72853.
For parts call out of Filter Adapter Bodv

& Check Valves see 72854.
For parts call out of Hose Outlet

Adapters see 72855.

1-72878




0g-¢

uoperodio)) wWdYYoL,

000C dunf (T UOISIA “§G09 WHIO]

[enuey suvg siasuadsi(] uOLIMUS))

VAPOR CONTROL ASSEMBLY

VAPOR BALANCED SYSTEM
(NARROW FRAME)

|- 128417




VAPOR CONTROL ASSEMBLY

VAPOR BALANCED SYSTEM
(NARROW FRAME)

ITEM PART
NO. NO. DESCRIPTION
1 4005047 Flange Hex Head Self Tapping Screw

2

© 00 NO O b~

10

4070205 Coupling

Vapor Tube
4070243 Double Sided Dispenser

4070245 Single Sided Dispenser

4160009 "O" Ring

8200405 Pump Mounting Bracket Support
8200434 Pump Mounting Bracket
8200435 Manifold Block Support
8200436 Vapor Tube Support

8300424 Manifold Block

For parts call out of Lower Frame Assembly see

wiaYataW.|

1-72847

1-72847



|- 12848

>
—
(B
==
[ |
_|
s
A=
=T | &2 Ll
=
)
I M
> 1=
[ L
| I [
== —
m
-
D\I\ e e
- -
(el
(| =T
O
(A
=T
T
Tokheim Corporation Centurion Dispensers Parts Manual

3-32 Form 6058, Version 2.0 June 2000



VAPOR CONTROI ASSEMBLY

VAPOR BALANCED SYSTEM

ITEM PART
NO. NO. DESCRIPTION
1 4005047 Flange Hex Head Self Tapping Screw
2 4070205 Coupling
3 4070237 Vapor Tube
4 4070238 Vapor Tube (Double Sided Dispenser
5 4160009  "O"Ring
6 8200405 Pump Mounting Bracket Support
7 8200428 Pump Mounting Bracket
8 8200431 Manifold Block Support
9 8200433 Vapor Tube Support
10 Manifold Block
8300422 Double Sided Dispenser
8300424 Single Sided Dispenser
11 For parts call out of Lower Frame Assembly see 72824.

(WIDE FRAME)

1-72848

1-72848



|- 12845

VAPOR CONTROL ASSEMBLY
FRANKL IN VAPOR ASSIST SYSTEM
(NARROW FRAME)

Tokheim Corporation Centurion Dispensers Parts Manual
3-34 Form 6058, Version 2.0 June 2000



VAPOR CONTROI ASSEMBLY

FRANKLIN VAPOR ASSIST SYSTEM
(NARROW FRAME)

ITEM PART
NO. NO. DESCRIPTION
1 4005047 Flange Hex Head Self Tapping Screw
2 4005056 1/4-20 x 3/4" Long Carriage Bolt
3 4026018 1/4-20 Lock Nut
4 Vapor Tube
4070245 Single Sided Dispenser
4070243 Double Sided Dispenser
5 Franklin
4090075 110 Volt
4090097 220 Volt
6 4160009 "O" Ring
7 8200405 Pump Mounting Bracket Support
8 8200434 Pump Mounting Bracket
9 8200435 Manifold Block Support
10 8300424 Manifold Block
11 For parts call out of Lower Frame Assembly see

v ZaYaYalW. |

1-72845

1-72845



VAPOR CONTROL ASSEMBLY

FRANKLIN VAPOR ASSIST SYSTEM
(WIDE FRAME)

Tokheim Corporation

3-36

Centurion Dispensers Parts Manual
Form 6058, Version 2.0 June 2000



VAPOR CONTROI ASSEMBLY

FRANKLIN VAPOR ASSIST SYSTEM

ITEM PART
NO. NO. DESCRIPTION
1 4005047 Flange Hex Head Self Tapping Screw
2 4005056 1/4-20 x 3/4" Long Carriage Bolt
3 4026018 1/4-20 Lock Nut
4 4070237 Vapor Tube
5 4070238 Vapor Tube (Double Sided Dispenser
Oniv
6 Franklin
4090075 110 Volt
4090097 220 Volt
7 4160009 "O" Ring
8 8200405 Pump Mounting Bracket Support
9 8200428 Pump Mounting Bracket
10 8200431 Manifold Block Support
11  Manifold Block

12

8300422
8300424

For parts call out of Lower Frame Assembly see 72824.

Double Sided Dispenser
Single Sided Dispenser

(WIDE FRAME)

1-72846

1-72846



| -77855



HOSE OUTLET ADAPTORS
PUTLETHANTFOLDN OUTLET MANIFOLD\

NON VAPOR RECOVERY

VAPOR BALANCED

OUTLET MANIFOLD
\ OUTLET MANIFOLD—\

VAPOR ASSIST FRANKLIN HEALY VAPOR ASSIST




1-72855

HOSE OUTLET ADAPTERS

ITEM PART
NO. NO. DESCRIPTION
1 4005047 1/4-20 x 1/2" Long Hex Head Flange Self-Tapping
2 4160010 Gasket
3 4160012 "O" Ring
4 8100314 Hose Outlet Adapter "Franklin Vapor Assist"
5 8100357 Hose Outlet Adapter "Vapor Balance™
6 8100329 Hose Outlet Adapter "Non Vapor Recovery"”
7 8100330 Hose Outlet Adapter "Healy Vapor Assist"
8 For parts call out of Canopy Assembly see 72843.

1-72855






Suction System

Suction System
Models 11101 & 11111
Models 22201 & 22221

Motor Assembly
Models 11101 & 11111
Models 22201 & 22221
Rotary Pump Assembly

Rotary Pump & Air Separator



SUCTION SYSTEM

MODELS 11101 & 1111

| -72859

Tokheim Corporation Centurion Dispensers Parts Manual
7-2 Form 6058, Version 2.0 June 2000



SUCTION SYSTEM
MODELS 11101 & 11111

ITEM PART
NO. NO. DESCRIPTION
1 V-Belt
38-37852 41300 (115v, 230v & 380v 50hz)
39-37852 41280 (115v, 230v & 380v 60hz)
2 1-321228 Vapor Vent Tube
3 4070113-14 Tubing Adapter
4 4070358 Fluid Line (Product #1)
5 4160009 "O" Ring (7/8" Tube)
6 05-51710 3/4" Street Elbow
7 06-51710 1" Street Elbow
8 11-51850 1" x 3/4" Hex Bushing
9 23-51850 1 1/2" x 3/4" Reducer
10 14-52020 Compression Elbow
11 05-52040 Compression Sleeve
12 14-52040 Compression Nut
13 8300073 Air Separator Vent
14 8300074 Air Separator Vent Nut
15 For parts call out of Meters, Pulsers & Totalizers see
16  For parts call out of Lower Frame Assembly see 72856.
17  For parts call out of Motor Assembly see 72860.
18 For parts call out of Rotary Pump Assembly see 72862.

1-72859

1-72859



SUCTION SYSTEM
MODELS 22201 & 22221

|- 12858

Tokheim Corporation Centurion Dispensers Parts Manual
7-4 Form 6058, Version 2.0 June 2000



SUCTION SYSTEM
MODELS 22201 & 22221

ITEM PART
NO. NO. DESCRIPTION
1 16-37852 V-Belt (4L370)
2 V-Belt
38-37852 41.300 (115v, 230v & 380v 50hz)
39-37852 41.280 (115v, 230v & 380v 60hz)
3 1-321227 Vapor Vent Tube
4 1-321228 Vapor Vent Tube
5 4070113-14 Tubing Adapter
6 4070358 Fluid Line (Product #1)
7 4070359 Fluid Line (Product #2)
8 4160009 "O" Ring (7/8" Tube)
9 05-51710 3/4" Street Elbow
10 06-51710 1" Street Elbow
11 11-51850 1" x 3/4" Hex Bushing
12 23-51850 1 1/2" x 3/4" Reducer
13  14-52020 Compression Elbow
14  05-52040 Compression Sleeve
15 14-52040 Compression Nut
16 8300073 Air Separator Vent
17 8300074 Air Separator Vent Nut
18 For parts call out of Meters, Pulsers & Totalizers see
19 For parts call out of Lower Frame Assembly see 72856.
20  For parts call out of Motor Assembly see 72861.
21 For parts call out of Rotary Pump Assembly see 72862.

1-72858

1-72858



MOTOR ASSEMBIY
MODEL 11101 & 11111

- )] e
- po” L
s, ¥ & !
r - e 4
e S -~
N e = e
* a8 - d:,,.:.**' - -
-2 ° ﬂd L -
° ] =Y
< & e
* o : __...-"
-- SRR O
‘_" .—’.. A ’

\_f A ¢ *

] T

¥ vl

" e -
K] g
ht _\mj
.
— ' e
. ‘-\‘_\ i -
S R _
b 1-72860
!
L3

Tokheim Corporation Centurion Dispensers Parts Manual
7-6 Form 6058, Version 2.0 June 2000



1-72860

MOTOR ASSEMBLY
MODELS 11101 & 11111

ITEM PART
NO. NO. DESCRIPTION

00 NO Ol AW

Motor Pulley

1-119529 50 Hz Motor
2-221339 60 Hz Motor

Franklin Electric 3/4 H.P. Motor

7-422608 115 Volt 60 Hz

8-422608 230 Volt 60 Hz
9-422608 380 Volt 60 Hz

4005047 1/4-20 x 1/2" Long Hex Head Self Tapping Screw
8200498 Lower Motor Bracket

182-52198 5/16-18 x 5/8" Long Carriage Bolt

02-54752 5/16-18 M-F Flange Whiz Lock Nut

65-50721 5/16-18 x 1/4" Long Hex Socket Head Cup Point Set

For parts call out of Rotary Pump Assembly see 72862.

1-72860



MOTOR ASSEMBLY
MODEL 22201 & 22221

o - 7286

Tokheim Corporation Centurion Dispensers Parts Manual
7-8 Form 6058, Version 2.0 June 2000



1-72861

MOTOR ASSEMBLY
MODELS 22201 & 22221

ITEM PART
NO. NO. DESCRIPTION

© 00 NO O W

10

Motor Pulley

1-119529 50 Hz Motor
2-221339 60 Hz Motor

Franklin Electric 3/4 H.P. Motor

7-422608 115 Volt 60 Hz

8-422608 230 Volt 60 Hz
9-422608 380 Volt 60 Hz

4005047 1/4-20 x 1/2" Long Hex Head Self Tapping Screw
8200498 Lower Motor Bracket

8200503 Upper Motor Bracket

182-52198 5/16-18 x 5/8" Long Carriage Bolt

02-54752 5/16-18 M-F Flange Whiz Lock Nut

65-50721 5/16-18 x 1/4" Long Hex Socket Head Cup Point Set
35-55132 5/16-18 x 5/8" Long M-F Flange Whiz Lock Screw

For parts call out of Rotary Pump Assembly see 72862.

1-72861



ROTARY PUMP ASSEMBLY

|- 12867

Tokheim Corporation Centurion Dispensers Parts Manual
7-10 Form 6058, Version 2.0 June 2000



1-72862

ROTARY PUMP ASSEMBLY

ITEM PART
NO. NO. DESCRIPTION
1 2-13867 Washer
2 1-119636 Key
3 1-216295 Pump Pulley
4 1-217902 Pump Inlet Connection Gasket
5 1-221668 Idler Pulley
6 1-38510 Pump Inlet Connection
7 4005047 5/16-18 x 5/8" Long Hex Head Self Tapping
8 8200491 Idler Arm
9 8200497 Pump Support
10 03-50301 3/8-16 Hex Nut
11 03-50361 1/4-20 x 1-1/4" Long Hex Head Cap Screw
12 33-50361 5/16-18 x 3/4" Long Hex Head Cap Screw
13 67-50361 3/8-16 x 1-1/2" Long Hex Head Cap Screw
14 297-50361 3/8-16 x 1-1/8" Long Hex Head Cap Screw
15 124-50560 1-1/2"x Long Pipe
16 02-50611 1/4" Plate Washer
17 03-50611 5/16" Plate Washer
18 14-50641 5/16" Lockwasher
19 15-50641 3/8" Lockwasher
20 65-50721 5/16-18 x 1/4" Long Hex Socket Head Cup Point  Scre
21 27-50761 3/8" Lockwasher
22 07-51780 1-1/2" Female Union
23 2751911 1" Pipe Plug
24  01-54752 1/4- 20 M-F Flange Whiz Lock Nut
25 35-55132 5/16-18 x 5/8" Long M-F Flange Whiz Lock Screw
26  For parts call out of Lower Frame Assembly see 72856.

N
~

For parts call out of Rotary Pump & Air Separator see 741566.

1-72862



2-T741566

ROTARY PUMP & AJR SEPARATOR

Tokheim Corporation Centurion Dispensers Parts Manual
7-12 Form 6058, Version 2.0 June 2000



ROTERY PUMP & AIR SEPARATOR

2-741566

ITEM PART ITEM PART ITEM PART

NO. NO. DESCRIPTION NO. NO. DESCRIPTION NO. NO. DESCRIPTION
1 1-17526 Gasket 33 1-120733 Poppet Spring 51 (Continued)
2 1-18654 Float Lever Pin 34 1-121394 “V" Packing Item #28, (3 ea) ltem #34,
3 1-18655 Valve Pin 35 1-126295 Plunger Guide (1 ea) Iltem #40, (1 ea) Item
4 1-18716 Guide Plate 36 1-126343 Plunger Disc #41, (1 ea) ltem #49, (1 ea)
5 1-18717 Spring Plate 37 1-126344 Plunger Spacer Item #50
6 1-18718 Plunger Head 38 By-Pass Valve Spring 52 408143-2 Lower Pump Head With
7 1-18719 Plunger Plate 1-18735 34 to 35-1/2 Lbs. Valve Seat Guides,
8 1-18720 Plunger Follower 1-19048 53 Lbs. Regulating Valve Seat
9 1-18721 Valve Cylinder 1-131178 44-1/2 Lbs. 53 01-50360 1/4-20 x 1/2" Long Hex Head
10 1-18722 Cylinder Head 1-230439 60 Ibs. Cap Screw
11 1-18731 Clamp Plate 1-231015 60 Ibs. (Stainless Steel) 54 34-50360 5/16-18 x 7/8" Long Hex Head
12 1-18734 Float Valve Body 39 25664-1 Pump Rotor Shaft Assembly Cap Screw
13 1-18750 Vent Screw 40 1-25879 Bottom Head Gasket 55 71-50360 3/8-16 x 2-1/2" Long Hex Head
14  1-18792 Valve Cylinder Gasket 41 1-210024 Drive Shaft Bearing Cap Screw
15 1-18799 Vent Screw Guard 42 1-211816 Rotary Pump Idler 56 297-50360  3/8-16 x 1-1/8" Long Hex Head
16 1-18860 Float Valve Needle 43 211818-1 Rotary Pump Head Cap Screw
17 1-18961 Float Valve Gasket 44 213168-1 Poppet Disc & Relief Valve 57 15-50641 3/8" Lockwasher
18 2-113691 Cover Gasket Assembly 58 17-51210 1/16" Dia. x 1/2" Long Cotter
19 1-113698 Retainer 45 1-232289 Strainer Cap Pin
20 1-113703 Bearing 46 217897-5 By-Pass Valve Assembly 59 27-51901 1" Pipe Plug
21 113776-1 Regulating Poppet (44-1/2 Lbs) 60 02-51911 1/4" Square Head Pipe Plug
22 1-113819 Oil Well Felt 47 217898-1 Regulating Valve Assembly 61 38-51911 1/4" Countersunk Pipe Plug
23  114064-1 Float Assembly 48 1-32089 Separator Cover 62 01-52321 1/4-28 Hex Nut
24 1-115075 Suction Screen 49 2-313235 Gasket 63 403-54921  1/4-20 x 7/8" Long Phillips Pan
25 1-115642 Regulating Valve Spring 50 21-313235 Gasket Head Machine Screw
26 1-116628 By-Pass Valve Poppet 51 2-402334 Rotary Pump & Separator
27 1-117475 Packing Gland Body (Note: Order also (1 For complete Rotary Pump Repair Kit order.
28 1-117660 Packing Spring Item #13, (2 ea) ltem #14, (1 225183-1
29 1-118590 Regulating Valve Seat ea) ltem #15, (1 ea) Iltem For complete 855-CC Rotary Pump & Air
30 1-118591 Valve Seat Guide (1 ea) Iltem #20, (1 ea) Separator order: 405952-51
31 1-118640 By-Pass Valve Seat (3 ea) ltem #27, (1 ea) 2-741566
32 2-120731 Check Valve Cap









